

### I. Test Conducted

This test was conducted in accordance with test method 1 of NFPA 701:2010 Standard Methods of Fire Tests for Flame Propagation of Textiles and Films.

### II. Details of tested sample

Materials/ Color	PVC Coated Fabric / White
Area densite	About 440/m <sup>2</sup>
Products configuration	Single layer
Size of sample *	150mm × 400mm      10pcs

\* With the length parallel to the lengthwise direction of the material

### III. Conditioning

Prior to testing, the sample was conditioned,

at least 30 minutes at 105°C±3°C (220°F±5°F)

### IV. Test results

Specimen No	Mass of specimen Before test (g)	Mass of specimen After test (g)	Mass loss (Percent)	After flame time (s)	Burning time on floor (s)
1	36.00	35.19	2.3	0	0
2	35.96	35.17	2.2	0	0
3	35.94	35.21	2.0	0	0
4	36.24	35.03	3.3	0	0
5	36.10	35.11	2.7	0	0
6	35.23	34.61	1.8	0	0
7	35.07	34.03	3.0	0	0
8	35.19	34.39	2.3	0	0
9	35.22	34.29	2.6	0	0
10	35.05	34.30	2.1	0	0
Mean	35.60	34.73	2.4	0	0

SD = 0.5

3SD = 1.5

Mean + 3SD = 3.9

SD – Standards deviation

To be continued....

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at [http://www.sgs.com/terms\\_and\\_conditions.htm](http://www.sgs.com/terms_and_conditions.htm) and, for electronic formal documents, subject to Terms and Conditions for Electronic Documents at [www.sgs.com/terms\\_e-document.htm](http://www.sgs.com/terms_e-document.htm). Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its investigation only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all the rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

